2 SPEED TIMING BELT DRIVE

ANPFuN 285132/ )L HAE) '

1/10 SCALE R/C MOTOR- DRIVE RWD RACING BUGGY

INSTRUCTION MANUAL



2 SPEED TIMING BELT DRIVE

B AP EAYN 2B 81305 R JUHERS) '

1710 SCALE R/C MOTOR-DRIVE RWD RACING BUGGY

AL — AL HEETOMCATOERGTBMAE (DT 1= L)
MEWTZF7DOAZIZEMEERWDOE N & LA TV
I AIZEIFN O FE TBEARCAT, T, FEE
TOMCATR FYNBEET /Ay 27 —L4L, 48HiEIW
Ty A=Y AR a, 2B IT<ILP
RS E 5B L, YAR a3y 7F—LDORBAICE D
e 7O bPAAINT o —DE/raviibEiTh
W, TLAEIBMICT ChERTF—RI7A4 7 5FB
LTWwWET, X, FEKECETOMCATD / N— Y H e TfE
BABET., YL —REEE~DSL—F7 v THHFEET.

FOHANTF—F

L Be £ ! 400mm
L E r1 . 240mm
® 45 = . |25mm
e £ # L 5. 30mm
e® fis E &:1,500¢

@5 1 JL N — R 260mm

e Ok ML w K . 196mm

@!) ¥ K L v F:200mm

® 5 b 8,251

eE — % : RS540S#&% (5504 1 7'1])
e 0 K 2ch, 2H—R

BEARCAT 2-stage timing belt drive
1/10-SCALE R/C MOTOR-DRIVE RWD
RACING BUGGY

This BEARCAT has been developed so that everybody can enjoy the
high capacity, taking over the design concept of “TOMCAT”
which is the fastest 2WD racing off road car. In this BEARCAT,
such features as taken over from TOMCAT, i. e., light-weight
unitized body frame, 4-wheel semi-wishborn suspension and two-
stage timing belt drive are adopted. Namely, drilling of the
suspension arms ensures light weight and mono-shock mechanism
is adopted as front oil damper. In addition, the body and wing which
are superior in aerodynamic property to others are also taken in.

Furthermore, almost all the TOMCAT parts can be used in each part
of this BEARCAT and it is possible to grade it up to a higher level

racing off road car.
TECHNICALDATA

@® Length 400mm
@ Width 240mm
@ Height 125mm
® Minimum height above the ground 30mm
® Full-equipped weight 1,600g
@ Wheel base 260mm
@ Front tread 196mm
® Rear tread 200mm
@ Speed reduction ratio 8.2:1

® Radio transmitter and receiver 2ch. and 2 servos

@ Motor RS85408 builtin (550 type is available)




=
{Eroiz)
HNHEFITEF T,

HEtahTwzxd,

WO BRNCEEDOMEE AEL BIEDICL > T TS\,
TR OE S OZEHR . RS> TiFhe bhrhET. .

MEEZMIELD L, THEET 3\,

\

S ORI HEA L B TBEARCAT 2 B EW L WZ/ZE gluc
*@H‘ﬁ%@&m%t (7 I RIE LT WS a Tk
ﬁi%%béﬁth%%i%%niTE<LA?,$®$
EFSIcHBL TN BHROTTI W, /2, %

HEOFTRRLARY D -2 ITF, BTFHTYY, EHE
A — FICHRFEEDH 24 by F—WEIRE FE TH&H L

) 3L R ELTR

FobblHizsBukbuni(HD

©Ni-cds<y 51) —
OREBR(RALR)RLEOXER(RT v oR) OFTHE OHITH
*BECY A FAL TN TOHF i
FR2A3E8E. FHABECHIE
Halb—F—%4MALTTFE\,
Please prepare the following items in addition to the kit.
(1) 7.2V 1,200mAh Saturn Battery (Optional extra)
(2) Radio transmitter (wheel type) or (3) Radio transmitter
(stick type) (4) 7.2V charger (5)  Unit-1ll battery

* Please buy a BEC suit to each maker when you want to use

other conventional type receiver them this BEC system.

Fv PMTENTER

@LELF] . 5mm @LEL >F2 0nm

Tools attached to this kit
(1) L-type wrench 1.5mm
(2) L-type wrench 2.0mm

PREFACE

Thank you very much for your having purchased HIROBO'S
Bearcat. This Bearcat has been so designated that every driver can
display full performance of its supreme capacity. Before starting to
assemble, it is highly recommended that you carefully read this
assembling instruction manual throughout and you are acquainted
with the structure and construction of this racing car. Also, please

confirm the details of parts content before assembling, We will not

@+ FS543— @—FFAM3— BF2HARF Q= wsi—
@Hvsy—F47 @i @USFy PERYZRALF
OM4F v PREyZRAL>F @F1) BFRY OM3F v A
R+%F @BEEREAH ®yary—uFHE @ ®Fxzov s

® R HEEBE @

Tools necessary for assembling

(1)  Phillips screw driver (2) Screw driver (Minus)
(3)  Pliers (4) Nippers

(5)  Modelling knife (6) Scissors

(7) M3 nutdriver (8) M4 four sided driver
(9) Foursided gimlet (10) File

(11) M3 spanner
(13) Rubber adhesive
(15) Paintfor polycarbonate (16) Brush

(12) Instant adhesive
(14) Screw lock

FDBEE A XDRE
O @
fool
09 ) @

DF~EPH)EX @FyEXFER(TS) OFv it OF7v
r—(FW) @INEX GOmEFEIvErFER
@y FAZY)2—(SS)
Kind of screws and how to see the size
(1) Pan head machine screw (PH) (2) Tapping screw (TS)
(3) Nut (4) Flat washer (FW) (5) Flush head screw
(6) Flush head tapping screw (7) Setscrew (Ss)

;\G)j( E ]
| L‘ Diameter of hole

xa& t, -
Gmm] ]i Dlame er %MZ L

E=X = g
é‘
Length Length T ]
o *. P M3 X 5%

@EM? Djm Diameter 62, 43 G4

be responsible for any request for replacement of return of the

components. Should you find anything inconvenient, faulty part or
shortage of parts, please return the users card, together with the
name and quantity of the parts, to the BUSINESS DEPARTMENT
of HIROBO LTD. after you have the user’s card signed by the shop

where you have bought.

7,

TOMCAT®D > H = X I & 458

DAL, BRENERIC44B N S TEFD T A4 3 » 7~ | &
L 72 BERpd TR 2R L. v 2D WEREI L X TR
AT Enfes LE L, X 3 vira~flld,. 7+ a
F—FHHES, TR a2 FAESEE Ao Clﬂi‘?}‘n

(2)7 L —LEIcZAF—F 4 7DA //17/3/532""“%/:3 W
27 L —AFRH L, TR sl 2 FEH, L, B %
=y hMEE LA2TIc LD BhiEdm L F L7,

BRIt A=Yz it A7 —FA—cmiit 3N s ¥
TIT 4w ah— AN g R e o —igET]
e #2478 L, ikt A —»y—E-PHAGEE 2~
i3y T — Ak DMEGETE vy 7OEMEr—B 2 m .
HOKRFERIOp ) 27— A A F o — 3 AR R L
HEM» D gy 7 &b osicBl$ 5 L4z, 7o
FRPZPETFANF—FIHFLT, RIEEFVDHEa—F) >
FPEMLE LA,

(AFFEFEI7 v —F - 25w 2RI 3 Beulig - a2 v —F
e =7 —DHT, RA—ZXLAE—Farxta=
ILHSRIHET S,

X, AE—Farbta—F—%FF 45— ARzl
T o5&, R - AEZT S AELmEL T ET,

Gy —., ZEk, 2 bo—F —%5DOBEHHZTXTAA
T TR A% MHar . MY A T e AT R
HAHT X BN T, SR ERECT 5D THE
Td,

(G)ERFNFAG, MEEHIZ 4 M ~<T ) > 723 L, BE)o 2 %
T RIZB & 258250, BRIFRLETE, Py 7 RE—
FAL, €—F —Dx7 — FMELkA  BmiiEl £3,

NA 227 ia kMoo —ibsx— a Fa—F &30
L., i5fl, 277 v+ X DHE2R#ELE T,

MECHANISM AND FEATURES OF TOMCAT

(1) The axial drive section of this Beareat is of two-stage
reduction system by timing belt that has been reputed in
44B ZERDA. It allows loss-free drive and long time
running. In addition, the transmission section is light-
weight and very compact without use of tensioner.

(2) Ski-type united body frame molded by an injection system is
adopted, It has realized light weight and high strength. As
various parts of body are unitized, the maintenance
efficiency has been much increased.

(3) The front and rear suspensions are a double-wishborn
suspension best suit to an off-road car, which camber is
adjustable. These suspensions has more heightened the
covering ability over gaps by a combination with newly
designed high-strength suspension arm that super E.P. is
built in. Besides, three great-capacity 10¢ cylinder oil
dampers are furnished in Bearcat as standard specification,
too. They can smoothly absorb shocks from the road.
Moreover, a stabilizer is mounted at the front. All of these
has realized tough cornering.

(4) You can enjoy smooth and accurate speed control by aid of a
3-stage change and substrate type speed controller with
newly designed brake-back circuit. This speed controller is
housed in a dummy driver. Thus it can be prevented from
dust and water. Besides, its durability has been much
promoted,

(5) As all the electric appliances such as a radio receiver and

Ni-Cd BATTERY 22w\ T

{TOMCATI=(f. HIROBO SATURN BATTERYD{EM %= 45
T4HLFET

SATURN BATTERY!Z. bofr—&F 3 a D ILFEBHFHEIC
L A7.2V, 1200mAhTh B Sw 7 ) — TR LTHEL
DT X BRI ELT - WEXRET T, X, T
EHROWMMBEE S . L ENEREIC T S, T T ALDE
TR A e T3 . (M3 H15%) # L TR 7z SolFICE
PEgElZ & D ARERICE 2B EEMBICB T LHEMEBE 2
P LI ES R TY .

HIROBO SATURN BATTERYZ. A >uo—F-A7v—F%
b3 o2 L7ctRRE 2 361§ 2007 7 L At e - m s | NI -
>t U0

other controllers are mounted on the mechanical deck,
assembling and maintenance has become easier than ever,
So, if the mechanical deck is removed from the body, youcan
wash the body with water.

(6) Drive and rotation parts are furnished with four bearings
that can contribute to minimizing the drive loss. Therefore,
long time running can be accomplished and the top speed is
increased. The motor power can be transmitted to the road
surface without wasting it.

()] Roll bars and side guards molded by an injection system can

protect the body from falling down and/or crushes.

FOR Ni-Cd BATTERY

“It is highly recommended that HIROBO SATURN BATTERY is
used in TOMCAT.”

This SATURN BATTERY has been developed under collaboration
between HIROBO and NATIONAL and is a 7.2V 1,200mAh power
battery. Stabilized charging and discharging is available since
unbalance of each cell is much suppressed. After-charging initial
voltage is high. So, this SATURN battery is excellent in the
standing property and ensures powerful running for prolonged term.
(Ratio 15% up according to our calculation), Therefore, this
HIROBO SATURN BATTERY is a powerful, light-weight, high
capacity Ni-cd battery by which your car will be able to display full

performance regardless of on-road and off-road running.

o




HEL AL i

VOLUME FOR ASSEMBLING

. 1. Swaryir— ADHEIL (No 1DEEE TY 25— D/ 3—y % fERLT,)

(Use parts in No. | sack and those in a formed plastic
W ;:I\;[;XBS’;SZ;:'?_:{;:)E;S ;; el d b container (here-inafter called merely blister).
@)y7— 1) —FZ 4 7Hhzs50T7— 1) — & M3x558
T+,

BIE—F—=7> 7L —FDFMlA5M3x15 Twieqler—2R
PH#=AAM3; v F TR FTF§, Transmission case

* I wia b — AW

¥  For the disassembled view of the transmission case, please M3 X 8TS-4% //// /d’)
s | A
refer to page Four M3x8Ts~ = }@’
— ,/§//// = &

/ NN i 1
D71 MG M3 X 5S5 g ////’ ‘//QZV)
D-cut section M3x58S I‘. ¥ \ o
3 i N //
7~ : o N
( = !
M3 X538 e T M3 X 15PH
VR e A~
M3 x 58S \ gt LN "\ M3 x 15 PH

I 50T 7—1)— M3%w b E—H—T 2 b Fl— b

ok . (7Y =RE—) M3 nut (7Y z2s—)

Shaft 50T pulley Motor mount plate
@M3XESSI1F7— ) — FZ 4 77514 20

ICH7ZBERICID T F 3.

Note: Seta M3 x 5SS so thatit can be positioned at the milled part

of the pulley drive shaft.

[ |2 =-5-omysy
M3 X 558
(=% —clfTE—geap =1 —FMix 5567 M3x588 Imm# (7 % Keepa clearance of lmm.

Wy x4, 5
1 =

@M3x5S8S(zE—2 —MD#H v FEpIC Y72 24 5 Motor
W) it x4,

Note: Screw the M3 x 5SS on the D-cut section of the pulley drive
BT E—F—F=1)—

shaft as picture.

16T Motor pulley T‘
|
1. ASSEMBLING THE TRANSMISSION CASE 2. MOUNTING A MOTOR {
|
(1) Mount the transmission case with a motor mount plate (1)  Mount a motor with a 16T motor pulley by M3 x 5 SS.
by four pes of M3 x 8 Ts.

(2) Mount a 50T pulley at the pulley drive shaft by M3 x 5
SS.

(3) Insert a M3 x 15 PH from the rear side of the motor

mount plate and mount it by a M3 nut.

RE—F -7+ 7L —biE—F—%RRILXALET.
(3)550T7—1) —r16TE—%—7— 1) =24 27~ %

T Ed,
(2)  Temporarily fix a motor at the motor mount plate by M3
x 6PH. 2
(3) (Set a timing belt between 50T pulley and 16T motor Iybary—=R M3 X 558 i
Transmissioncase M3 x58S _—
pulley)
\/
WO b — % & )
o = el b 8EM XL L
F=NATY| 9% & H | Fv=RE) 5 Motor
Timing belt 86M x L
4 14T 9.37 1 1 .
247 16TE—F—7—1—
15T 8.75 .1 (7)) zs—)
16T motor pulley
16T 8.20 .1
17°F .21
g A47 18T 72894 1
List of reduction ratio
pulley (T) Reduction ratio
OA 7 2 TCT-24, £— % —7—1) —14T CT-81, £— % Torque 14T 9.37: 1
— P ) —ART ZRE S —F =] —dr w k (15, 18T e
I Mk type 161 Beiks 1
© Option parts (14T motor pulley CT-24, 18T motor pulley CT-18, 16T 8.20:1
and Motor pulley set (15, and 16T) ZR-5) can he available. High 7T T2 1
speed type 18T 729:1

B ER I

MHeE—F—ty }7L—F0@FHHL., IORIZE—F —
2T PORIZELAAZKIET, £—F —DHL
it P M3x6PH & F £ 4.

E—%—tw T —1t
BEE—F—TTFOR
i, E—7 —BfFE
2EREDH2IT D,
Set the motor set plate in
the hole of motor mount.
And fasten the motor
mounting screws.

A E—5—77 DR
Hole of motor mount

3. ADJUSTING THE BELT TENSION
(1) Tighten the motor mount screw (M3 x 6 PH) with motor

set plate (16) inserted in the hole of motor mounting

SCrews.

(FMDE—% —7— ) — w314~ 18F L F D Note: (1) When a motor pulley is replaced, use a motor set plate

T=Y=RHbETE-F~Ex b FL= L ENST No. equal to motor pulley No.
Faky,
(AT FH =728 . Tl ICiaEs2ir-TT (2)  After the assembling is completed, make a micro
S, adjustment as shown below;
e

»(O] B

@-’E —F—ty b7V —FTCEERD S, @  Determine the position by a motor set plate.
E— 7 — FEL S TUL b OIS < A HERIC Rotating the motor, make micro adjustment so that the

(65 o i ; :
motor can become free from vibrations.

o




4, A4 FNIL b DHA—DBY fF1F

Niwvrary—ARNDE—F—=T7 7L —FEIZHAF
Ak A= FE)FITET,

@M3FAf oty b ZFROMNITET, TOBRCMIF 4 2
F oy b EEEHTEDRETA PN ASN—DPEELETD
TIEELTTF& 0,

4. MOUNTING A SIDE BELT COVER

(1)  Mount a side belt cover at the motor mount plate of the
transmission case.

(2) Mount a M3 nylon nut. At this time, as the side helt
cover is deformed if this nylon nut is tightened too much,

be careful about this point.

M3Fraz-Fvb

3

oA oI b R ri—
(71 =re—)
Side belt cover

.

M3 nylon nut

(No.2DEEE

| |5 vv—7sz210709 508

TYRT—AO S —YEFERLIT,)

T i d T 0 1 3 4b : TV \
(USe pares 1n No. 2 sack and those ina DlsLer)

(DN F—T 27207y 71062 ¥ N2ANT, M2.6X5TS
& @2 BFWARTH D T £ ¥,
(2)g6 R — L #M3x12PH & M35 | THD 411F £ 4,

KA E T L E2EED 3.
OgbAs NN AT 3 »CT-85
Go-=T 1) » THEHHEZE T,

5. ASSEMBLING REAR AXLE BLOCK
(1)  Set g6 bushing in the rear axle block and mount it by
four M2.6 x 5 Ts and four 2.6 FW.

(2) Mounta @6 ball with a M3 x 12 PH and a M3 nut. #6 A F I
hi
P-4 Both the sides are common. So, make the same thing by pebaer
two.

© A 96 bearing CT-85 (option part) can be used instead of a

@6 bushing.

. 6. Py sN—F—LTL— DI

()T wox—T — 7L — PlTgpbR— 1 2M3x12PH & M3+
v b TTEOfFITES .
6. ASSEMBLING UPPER ARM PLATE
(1) Mount @6 ball at the upper arm plate by a M3 x 12 PH
and a M3 nut. :
M3 X 12PH- ¢6 4 —JL M3 7w b
EFoFESFFHOMAITELIE,
* M3 x 12 PH, ¢6 ball and M3 nut are to be sufficiently

tightened in advance.

o

HJ M3 X 12PH
M3x12PH
()—— gBAE—IL
@6 Ball
M3F v |k
> M3 nut
~
rj‘r’ o il
T { W2OY 7
e )/ = | \ | [
£ TN { .

'; NN | RL Yy TFeRLTO
N 1) Rear axle block
(\gj} SR #2.6FW-4i

U’ #2.6 FW.......4 pes.
M2.6X5TS k5 X474
M2.6 x 5 Ts truss.....4 pcs.

M3 X 12PH-473 —( —
M3x12PH.... 2 pces.

e PBA—I-24
@6 ball .....

J__
1 M3y k-d4

Wy

/

%

—1\9

Ty ISN—TP—LT L —t
(7 =xa—)
Upper arm plate

W

. 7. U —7— LD

(WY T—T —LlogbR—na#M2x12PH & M2} » | THLY
Firxd.

7. ASSEMBLING REAR ARM
(1)  Mount g5 ball at the rear arm by a M2 x 12 PH and a M2
nut,
AL IETT L E L E2ED 7.

b4 Both the sides are common, make the same thing by two.

| |8 vr—#z~raroMEn
(W) =T =22 —TN2ANLTay 2T —AEY(E)
LEIE TR T E .

8. ASSEMBLING REAR SUSPENSION

(1)  Mount the rear axle block at the rear arm by an arm pin

(short) and a split pin.
Vi Y—P—4
/ Arm pin (Short) Rescisi
@
Note:

(2)) F—TF — L) =T —L=wT7 2T —LE(RK)
rEIE T T E T,

(2) Mount the rear arm mount at the rear arm by anarm pin

(long) and a split pin.

"J:f.
M2 X 12PH— .
M2x 12 PH @

- Fial

F side
Ty

.
“
- b

s v

st Q;.,)\ 5 P 2)

@5 ball / /’ ‘ SRy
M2F v b g _)'_,' j Hi:,- 3 )
M2 nut g QAT
e T\ =

Yaorp—i — NN -

(71)=24H—)

Rear arm

P

¥ T ahogbik— L #M2 x12PH » M2
+ v FTHDHHTITTE .

g5 ball is to be tightened by M3 x 12 PH and M2 nut in

advance.

/ o

&

2 LAAZH LI

A <

2

X5

After the split pin is inserted in the arm pin, it shall be

opened to both sides.

Jyr—F—Lbwa O
Rear arm mount

KENIABMERLE Y., AEMNFHRICHEM LA TT S v,

The above figure shows the left side, The right side shall

be assembled symmetrically.




A4 v—2ADTL—PA&RIEALTH S
M3XI10TSIE, BTEHERALIFTOTHE ( LV
EBLTF&W,

v —HP 2D a DY) Mt

WA o=z )P—H 22 32 2M3IXI2MTST

Woir£+4, (2) As M3 x 10 Ts by which main chasis and mechanical
9. MOUNTING REAR SUSPENSION plate are temporarily mounted is used later, please
(1) Mount rear suspensions at the main chasis hy M3 x 12 carefully handle so that it may not be missing,.
flash head Ts.

Y—HAR L ar®
Rear suspension R

Vr—H2R 320

Rear suspension L \

A e —i
Main chasis

q.%\‘\
\‘\?‘-J\-"\

=

l M3 X 12MTS
I
é)/ M3 x 12 flash head Ts

@) Lo T w7 — a7 v — F #2MIX1I0TSTHWYHTET
OF v aTM=31Y) ¥ —X 774 VD {FHirpdkEi. o M3 % 10TS-27
17} M3x10Ts.... 2 pcs.

(2)  Mount the upper arm plate from the upper side by two
M3x10Ts.
© Optional parts “"TM-31" a rear stabilizer can be

available.

(No.3DBETY RS —RD A~V i ERLET,)

(Use parts in No. 3 sack and those in a blister)

10 3Yavs—20RYGY

M3Iviavyr—R%A4L > e—1 755 M3X10 101 © _ MaxioTs-2%
TS 4R TH D #H1H £ 3., & v M3x10Ts.... 2pcs
IE—F—=7 7L —FEBE AL > — 2 M3Xx10 51 |

TSTH) FiF£ 3.
(3)xw gy —2ARE#M3x10TS 24T Y HiF £ 3.
10. MOUNTING A TRANSMISSION CASE
(1)  Mount the transmission case from the rear side of main
chasis by four M3 x 10 flash head Ts.
(2)  Mount the rear part of motor mount plate and the main
chasis by M3 x 10 Ts.
(3)  Mount the front part of the transmission case by two M3

x 10 Ts.

M3 X 10TS
M3x10Ts

M3 X 10TS /Transmission case

M3x10Ts %’,&!

A —i
Main chasis

7y N—=F— LD T}

(DT wos—T—Li 7 hicghny b FEFVARET,
(4> 159+ 1mm)

@ X—TZ72ANTay ZIZFF4 757 b EERAZN—
T w7 FER)FGEAS,

(B)T wsov— T — BT E5.

BFEZA 7227 PZFIFA 779 v EdFWEM4H 4 o
Yy P TIREALTEEET,

* M ERL T F T, e
AG FHRICHLE TR 20, Get in

11. MOUNTING UPPER ARM
(1) Screw @6 rod end in the upper arm shaft (Total lenglh is

59+ mm). 15{61: \ ®
< 4 WS — g (,
/\(@/%p FS177ysv— A
MaF+oF b _6\))} x Drive washer M et
N g4 X 10FW i
M4 nylon nut ddx 10 FW {.3}/ /\-—-7*‘;?7 ¥
Half shaft

ARk A

Temporarily fix

(2)  Insert the drive shaft in the rear axle block and mount FS47o w2 b
half shaft. Drive shaft

(3) Mount the upper arm. T U

(4)  Temporarily fix the drive shaft and g4 FW at the drive Upper arm shaft ) Total length : 59+ 1mm
shaft by M4 nylon nut. \ Q‘ f !

* This figure shows the left side. Assemble the right side ) #6000y bk
e #6000y b T
=

symmetrically. 46 rod end #6 rod end

_g_




DAL > p—3 ) P—F voe— 25— EM3Ix10TS THL
DT E 3.

2)) v—#roe— 27 —(ZM3x20PH #M3+ «» |+ THLY 1T
THEx9.

12, MOUNTING REAR DAMPER STAY
(1) Mount a rear damper stay at the main chasis by M3 x
10Ts.
(2) Mount M3 x 20 PH by M3 nut in advance.

B e Y Y

()Fwo—p7 blcM3my b FEFVALT T,

@)F = ) F—IZFANEBANRT, ¥) ¥ F—F %y
TEIVARFET,

(BF wrs— ) o F— T F s — 27N 7R | yrs— M2
X8TSTHW D i & 4,

M) F =27 PR ANT, For3—27) 7 R—}
MDA ES,

()T vov—ovy X #Rlb vz

13. ASSEMBLING REAR OIL DAMPER
(1)  Screw M3 rod end to the damper shaft.
(2)  Put oil in the damper cylinder,seal and screw cylinder
capinit,
(3) Mount a damper spring stopper at the damper cylinder
with M2 x 8 Ts.

(4) Setadamper spring and mount a damper spring support.

Note: Be careful so that the damper packing may not be broken.

' o
$m—A 1 No29 HOW TO SUPPLY

(7 =x&—)

AA N2 EAnE2 T
AhTBA (D

—10—

IN=—A1IbOANA

EXAFETFETTFH
TERUA AL
TH-TEL., [

(¥o4)

&, M3 X 20PH
M3 % 10TS ~ M3 x20PH
M3 x 10 Ts v_ 2
N i -
@y, ¥ \
: M3 b
M3 % 20PH M3 nut
Urp—f TSR
e e
M3+ b Rear damper stay

(No dDEETYVRY—HDS— 2 b ERLET,)

(Use parts in No. 4 sack and those in a blister)

DS e i

- T
(7|.J RA—) o ‘%/,.)
Cylinder cap .// = e N | S
o - (71 =5—)
~ & .
M3BwbT [ 3} Damper cylinder
M3 rod end 2)
—~ @<

B yi) Yrri— w7 b Pl
A (

-
& (FY=E—) { ];)R”
Damper shaft AN /

M2 X 8TS
M2x8Ts

T iN—R TN
A ysN—
Damper spring
stopper
=) iy —

A\
.;,\‘J‘IJJ \Damper cylinder

FLsX—R T P pl.Omm F L N—R TN
Damper spring ¢1.0mm YR—
Damper spring
support

DAMPER QIL

&
(*/ + 7 MIFR E)
HULEwZ E
(Never injure the shaft)

Fonm—=Ly 2%k
TFat TRBENALT
W EESDD

EAF%T2TFI
A I SR IS e i
W T ER AL

U — & 2V IN— DY) AT it

. 14,

(DY o—F rt—RF— BT ot —T 9 a2 ANT,
AANGT oi— EHEM3F A0+ P TR AFHITET.

2)) X =T — LD g R— N F AN T re—DM3a y b F
ToNARAB T,

< o

T

Fom—TFwia

Damper bushing
) A & 2 N
Rear damper
14. MOUNTING REAR DAMPER
(1)  Place a damper bushing at the upper part of the rear
damper stay and mount the upper part of the oil damper
by M3 nylon nut.
(2) Place M3 rod end of the oil damper in g5 ball of the rear

arm.

|55 7orrr-—swyrbomn

7o rbT—2w7r bR, Oicegbk— L #M3x12PH T
W) fHF £+,

15. ASSEMBLING FRONT ARM MOUNT
(1)  Mount g6 ball at the front arm mounts R and L by M3 x
12 PH, respectively.

ZRASIF—LTI O —

(Z)2ax—)

Front arm mount

| J16. 7o

(70> b T—ADRS T A FHUFHIC ¢5K—1 % M2 x 10PH
THO)FHT £ 3.

@278k 7T—2OI=M3x25PH # M3 k TH ) F1HF 24,

B)7o > h T—2BUT b R—ILE ¢S R—NE %

b7 — LDHFEIL

M37F1 O>F b
M3 nylon nut

(N BEDEE TNV X —RDA—YEERLET,)

(Use parts in No. 5 sack and those in a blister)

ED__—M3 X 12PH-24
M3x12PH ..... 2 pcs.

$6H— L
@6 ball

A FF—ATI MR
(F)zaz—)
Front arm mount (R)

M3 x 25PH
M3 x 25 PH

|— 7Ov b T—LD

M2 x 18PH THL) 1115 % 4, Trontam (L)
(@) Z {2 M2y b kA S E T, M2 x 18PH
1 M2 x 18 PH
i T i g5 H—IL & M2 X 8PH &
@,/ o —I M2 5 b THIT T 5 <
G @b ball =
¥ @b ball is to be tightened by M2 x 8 PH and M2 nut in }b\f,\/ \ gy M2 10PH
: A M2 b M2 x 10 PH
advance, A = M2 nut #EH—IL
B5E—IL B S
s i 95 ball
16. ASSEMBLING FRONT ARM #5 ball base (& 5 e
e
(1) Mount g5 ball at the stabilizer mounting part of front ; I e ~
by M2 x 10 PH o ~1 ¢ MESh
arm by M2 x . S WS M2 nut
(2)  Setthe front arm (L) with M3 x 25 PH and M3 nut. & s s = P5H— Il
(3)  Mount g5 ball and g5 ball base at the front arm (R) by M2 ZOr b P—L® Nl - : CB\
18 PH Front arm (R) %
X i M2 X 10pH —

(4)  Tighten the M2 nut from the rear side.

M2x 10 PH

-




|17 7o r7—romuysy

7> b7 —4L@®
(7o b T—b>2 70 b T—L2T -0 (&) &
EHE TR E T,

17. MOUNTING FRONT ARM

(1) Mount the front arm at the front arm mount by arm pin

BE-2K

(long) and split pin.
O FT—LTI LR
s pe i Front arm mount (R)
@ <:| Front arm (L) 7O b rF—L7wo O
~[- Front arm mount (L)
fh 4 L o F—LEE
Bend Arm pin (Long)

7arbT7T—se bR AL 2y — Ul 5M3Xx12
MTSTHNY FHT £
ZOOMELL, PR h Sl A A ) AT 2,

(2) Mount the front arm mount from the lower side of the

main chasis by M3 x 12 flash head Ts. At this time, ZRxpF=il)

Frontarm (L)
mount the rear part and the central part.

A =0 S SN ()]
Frontarm (R)

& f) ___— M3X12mTs
o) M3 x 12 flash head Ts

| s o i—omysy

(Doxzrt—F x4 e — TP LM3X12ITST7 B 2~
FFP—tbe7 o bickOLET,

(2)M3 <8Il % 22 & M3+ v b THREBZEY) F1F ¢, M3 X 12I0TS

M2 x 12 flash head Ts

M3 X 12MTS
M3 x 12 flash
head Ts
M3 X 8L ~+
M3 x 8 flash
head screw

18. MOUNTING BUMPER
(1) Tighten the damper from the lower side of main chasis
by M3 x 12 flash head Ts together with the front arm

mount.

(2) Mount the central part by M3 x 8 flash head screw and
M3 nut.

48

&

i Ze

(& vrs— 7 M3y bz Fer2AhaEd,

@2)F o= ) »F— A AN BANT LY »F—Fr 7
EARUVARET,

() F o= X 2L BOVRICER LT TFE W,

| i ] A PR ) T : v

19. ASSEMBLING FRONT OIL DAMPER
(1)  Screw M3 rod end in the damper shaft.
(2)  Put oil in the damper cylinder,seal and screw cylinder
cap in it.

Note: Be careful so that the damper packing may not be broken.

4 \—A 7

>
o —A A No29 HOW TO SUPPLY DAMPER OIL

(7)) =&—)

AANABEDHEEE T ERFL%2TFETTFI
AhTipp s (nds THEDLFANESC
TH->THE{, HT.

(K1o%)

(B)F =) v 57—
TH) fHiTE4,
(F o= 7)) v TEANT T 23— 27) > 79 E—}

ZHED T E T,

(27 =27 72 b s i— % M2 X 8TS

(3)  Mount damper spring stopper at the damper cylinder by
M2x8Ts.

(4)  Setthe damper spring in it and mount the damper spring
support.

b5 i—DEY) £} 1T

| J0 70>

N7 b &Fr—FEE 70 P T =208 =7y
a®ANTM3F Aoty TR T ET,
@eM3oy rzr 27y TR ¢ I ZE) T E .
20. MOUNTING FRONT DAMPER
(1) Insert a damper bushing and mount the upper part of
front damper at the front arm (L) by M3 nylon nut.
(2) Mount M3 rod end at g5 ball of the front arm (R).

© It is possible to mount a front damper set TM-6 (Double

type) (option part).

.

M3 nylon nut

Fonn—Fya

Damper bushing /Cx /.
3T iz ¥ IM-67 0 | & os—+ty b FFNFA ) f o
TR O e 3= e 2 6/‘ \

(N ADIEL TYRZ—RD+I— Y e FALET,)

(Use parts in No. 4 sack and those in a blister)

f’——— T — ) s —
(Zy=zz—)
Damper cylinder

y ;'," - \\ ;. u
P LY T —F oy T
(Zyzz—)
Cylinder cap

M3OwhkxF A e S
M3 rod end (7 28—)
Damper shaft

DANH

6
(-m-mc-@zﬁ]
Bk /
(Never injure the shaft)

EAFETFITFIf Font—+22t%LE
2oL F—%y TFaLTREMFAST
w T hF AL

LW EHENDS

FUIN—R T TRy si—

Damper spring stopper

T

TN 2 —
Damper cylinder

G IR=A TN

HAR— b
Damper spring
G sX—RATN) 5 pl.0mm SUppOEG
Damper spring g1.0mm
M3F A O wh Foni—  iaan

/(;)\ F damper

Getinto.

7ar b P—4@
/Front arm (R)

0% b FP—LD
Front arm (L)

AA o —
Main chasis




. 21, v 27— LD [NOISO)%%,%&HL&TG] ) M2 x 10PH

(Use parts in No. 5 sack). M2 x 10 PH

P

()5 7 VT — sz g5k — N & M2 X LOPHTI Y AT 2 4, gsR—-2
2)gd A ZN2RDDEMAFA T o b TRIEXALTEEET, g5 ball \Q’L) /(/ \

Q¢ A NN (AT 3 TM-5, Bigd008ZZX / “D’) .
pd~T) hMER R E S ) sd bushing

21. ASSEMBLING KNUCKLE ARM
(1) Mount a knuckle arm with gb ball by M2 x 10 PH.

MaF-raF vk
M4 nylon nut

(2)  Temporarily fix g4 bushing two by two by M4 nylon nuts.
P THES . - : = Fu T —LR

© g4 Bearing 4008 ZZX TM-5 (Option) can be used instead Knuckle arm (R)

B ik A4
of g4 bushing. Temporarily set.
Fw T —o0
MAF 1 0> v Knuckle arm (L)

M4 nylon nut

| 22 +von7—romyFy
i T yIN—T—hi v 7 £20

)78 b P—alck > 76> #M3X25PHE M3 4 o34 Upperarmshaft20mmiong .,
v P TENAHTE T, () BESEES TR, %vl Screw in.
/é\

pd busing

&1k A

Temporarily set.

@F > rEvizd v 2 AT — A% ANT. M3X12PH T ¢6 K B
— N p3XIXIFWE dichreb it £ 4, ;

BT vri—T—bir7 Mzgboy b 22 5ALET,
(4 E57+ 1mm) 2

()T w2 —=T—aF b RK—II A AABE T,

: : &
Fong O
-
Screw in | S =
@
2 £ 57 4 1mm M3 x 12PH —F /65
| Total: 57 £ Ilmm M3x12PH & 5

\:-\?\,: 4

I d6HE—IL ""“b M3 X 25PH -~

| #6 ball (2) M3x25PH
@-“—I'—m 43%9x 1Fw/

p3x9x 1 FW <

f‘)ﬂ- 1 ///
L L
F ST — L /§J’L

Knuckle arm Lk " M3 O b
g o M3 nylon nut
FrrEy = kj"\/’ #
(1) =zz—)
King pin

AHFAMERLET

22. MOUNT gl 28
OUNTING RNUCELE ARM A D [BIRRIZHLST T RS0,

(1) Mounta king pin at the front arm by M3 x 25 PH and M3

nylon nut. ‘ P This figure shows the left side. Assemble the right side
Note : Tighten it up to the position where it may lightly as well.
move.

(2) Place a knuckle arm in the king pin, and tighten it
together with g6 balland g3 x 9x 1 FWby M3 x 12 PH.

(3) Screw a g6 rod end to the upper arm shaft. (Total length:
57+ 1mm).

(4) Mount the upper arm to the g6 ball.

~14-

. 93 Av b O—5—QHIr (N 6DIEE FTYRF—D/ = EfERLET.)

dx b O—F—OMILICOVTIEE RS > a—FLAEYTS

[ EXREF T TR O+ HEBLTRILEFA>TFEL, ]

MAATVv—FORICEA > MEREZBELT,ALI Y PO —
7 AR T F T,

2)AATVL— S LM3x22PHZ A, M3+ v b
EHHOAITE T,

23. ASSEMBLING CONTROLLER (Please carefully assemble the
controller as it is very dangerous if the circuit is short-
circuited)

(1) Passacement resistance through the hole of mechanical
plate and mount a control printed circuit board.

(2)  Inserta M3 x 22 PH from the rear side of the mechanical
plate and tighten M3 nut.

(BNi~cd a4 2 F —DZE A A 7L — D7 ZMEDANT
2r b e—7—HMICM3x8PH &£ M3+ v + THid T 23,

(3) Bring in a line of Ni-cd batter connection from the rear
side of the mechanical plate, and tighten it on the

controller printed circuit board by M3 x 8 PH and M3

nut.

(Use parts in No. 6 sack and those in a blister)

= M3 X 22PH
g M3 x 22 PH
M3 X 8PH
o ﬂ M3 x 8 PH
= q o

R —FER
1y —
B]aciead :qff‘e /(,Jl£ / Red lead wire l
£ [/ W

-
Qb O—5—HHR é? ] /
Controller printed circuit board = cAWC 3){ e

A Ni-ed 2 22 % — )T BRI, #ifa B g $
LA WEEICI ) A EX, a—F LA WERICHS
ICHEBELTTF&4,

g When mounting a Ni-cd connector, please never'make a
mistake in routing red and black lead wires. And
carefully route them so that they may not be short-

circuited.

A5—

J: Mechanical plate

M3+ b
M3 nut

ZmL T
FEARIZEFITS

(Pass through the hole and mount

it to the printed circuit board).




. 2. Ay bA—5—F—ALDWIL

DAA7Vv—rDTILE—F —aR 28 —DREHBLT, 2}
0—5 —F—AlEES RN — M3y b T AT,

)2 b —5 —F—2icgdb R — L 2M2x8PH X+ M2+ . |
THWY T4,

BHESR KRS » 2 RN T — I A AL F T,

——— M2 X 8PH
M2 x 8 PH

—— M3BS#+wt-23
M3 BSnut..... 2 pes.

A ArbA—F—T—4

5—(1 i

(0]

W G — lunseaicic]

= L Controller arm
24. ASSEMBLING CONTROLLER ARM MzFrvb — & | &
(1) Pass a wire of the motor connector through from the \\“"l 'R"\\f— E—F—a—FHKE
] ide of th hanical plat d ¢t h S G \ Motor cord (red)
ower side of the mechanical plate and mount it at the s pwE L\\ _|,- = || Pressure fit
controller arm together with the contact holder by M3  Motor cord (Blue) () | oA ‘
EEALT— i \ =l

Rt Contact holder _&
(2) Mount g5 ball at the controllerarmby M2x 8 PHand M2  g=xiv - Pressure\,_\\ “:5

e Contactbutton = fit \\\

(3) Fit the contact button to the contact holder under

pressure.

s
/ AATL—t+®

TlLY. E—
F—a—F%&#
Q$ 4/ L THSHEASL S,

Pass the motor cord from the lower side of the mechanical plate and

assemble this.

|5 avto—s5—7—roBYMG

Warro—F—FERicarba—F—T—L&R0N T,

@M3Frf ot v rOENTTREATaI =7 =T =244 i'f %ﬂ;;ls.;/ni:b
Bl ko -3 - <>
S KO IcHERELET T 43 X 8FW
_J #3 x B FW

25. MOUNTING THE CONTROLLER ARM — A rO—F7—F—LIBZF
(1)  Mount the controller printed circuit board with a % Controller arm clamp spring

A bO0—5—7—4
Controller arm

controller arm.
(2)  Adjust the tightening degree of M3 nylon nut o that the

controller arm can lightly move.

A brA—F—TF—hLhF—
Controller arm collar

\)U:J'"L/rl*

Mechanical plate

[ |2%. 3> ta—5—4—soms

A D Auh SRR DI T T, 3. B MRS
DIARHPAEZ L (AT, ELLERT 250 2T

Marbtr—5—F—ntt, +—Kh— D EMDEIHF T FXw, LT, #FH—KD=a—FZ N
LA 7 BEEIC . — KON 2 B, sUE iz B TH LML ZiGH TT S by,
L EiEPSHFE T,

@RIAAT X e, avbn—% - —KEemim7 —7 T

ITET : s X

2 (3 A & INEHT 256 T,
(BREH < o A £=100 2K T+ — ROMFFFES 2 [ L L S ol i

F 4, This illustration shows that the servo is mounted from upside.

FEHUTFEHY PT B,

{8l Upside
Cut off unnecessary part.

7K
Horizontal
—

KT
% Horizontal

g I ] N

t

Tl
Downside

(A — B — > OUATFh 6 12mm—~ 13ma D FF D 5T & H2 D5
icLFzT,
Glarrto—F—oy b EH—KE—DFRUTE LiaA, 2
L hO—T — T —ADG5E—NIcay F2r Faidhiis
F9.
BF—FRDA O - EFHELT, 23X PR —F —HFHTE
DN E F THRLERICTERZ L TTE
GEDY—FE=a— 2B a s be—7 =T =4y
T2 > TWaiErd T, oy Fx o FaeE L THE
B

2~ | 3mm

(/B — KA S BamEE, 47 A b
DRI T T 2w

4T

Horizontal

D
|
/ L J \ — !

o b’(ﬂh)/ﬁ

BN =] Linkage band (Medium) /
mEy—7 /

Double-side adhesive tape

: O bR—F—h—aR
2) T v b — S Ll R (4258 £ T L@l AL ok B T
(2 az e 7751 J_ (3258 F T L\?‘J fil 7 AR RE T & Controller servo
A METARL X T,

% Now, mount a radio receiver. First of all, please carefully linkage bands (small one = 100mm long).
read the instruction manual of a radio, and check to see if it is (4) Enlarge the diameter of a hole by 2mm, which is apart
in good condition. Before assembling, confirm the neutral of from the mounting hole of the servo horn by 12mm to
Servo. 13mm.

(5) Inserta controller rod in the hole of serve horn and set a

3. MOUNTING OF CONTROLLER SERVO rod end to ¢5 ball of the controller arm.
(1) Make sure of turning the mounting part of servo upside NOTE: When the servo is at NEUTRAL, check to see if the

or downside so that the height of controller arm can be controller arm is parallel. If not, adjust the

aligned with that of the upper surface of the servo horn. parallelism by turning the rod end.
(2) Attach the controller servo to the mechanical deck with
adouble-side adhesive tape. (6) When a small-sized type servo is used, mount it as shown

(3) Fix the mounting hole part of the servo by using two in the above illustration.

17—




H#—HKeEAfs5— Servosaver

= [

(WARFTY) v 7 F—Kic, F—Ref =W HFxT. G’ ©@

257 Y v 7% —ROBmT

() —Rte A ~—DQ@O@T. EH T 5 LR A — A — T — m
KIZE > TRA D ZTH6 BHOERAT Y —KIZA - ""
TWERERALTTS W, X, W4 23 2 Filid ) £ 5
DT, F—RICHEETH TP E R L RS D%
ALTT S,

RIS T — K

i i ¥ 7 401HS ,
F-Ked =D | g5 ps-51BS ,—f_\\\,/
77 SM631

K SVM-3
F—REd @ ]1:? 1}\)125505

IR NES305

F &% 528
H—FKtAf =@ | 7Hs5¥ S5-128
flh7 7 <4 fifE o Qo
o ¢ O 10

RAALZTvyFic, MI@AT—7TRATT
) > 7 —RERTE T,

(3EH v P (L£=250) 2 TR T TV
Y —RKEREELET.

&4 oy FEMNTET.

H -t N—k H— R AERICL T TS vy,

() —Ref s~ icEEBLEY,
()R 7Y > 7 & U2 T L AT

LTI 2T,

o 00O

R —
(GEY A AT v XDOHBLICTH—RL 4 23

— DAL ERICL T FE v

NOTE: Set the center of servo saver so that it may be positioned

FEHLEYEH Y T B,
ut off unnecessary part.

at that of the mechanical box.

Q

4, MOUNTING OF STEERING SERVO

Usable servo

(1) Mount a servo saver at the steering servo.
Servo saver (1) Sanwa 401HS

NOTE: As servo s (1), (2) and (3) may diffe rding t
Servo saver. an y differ according to KO PS.51BS

radio maker and type of servo. Therefore, use servo

savers suit to the servo you use. In addition, there are Servo saver (2) Sanwa SM631

: p i i " . KO PSVM-3
B LAy I O, Lo

two types of mounting screws. Use mounting screws o JR NES50S

which diameter is the same as that of the screws JRNES305

supplied for the servo as standard,
Servo saver (3) Futaba S-28

Futaba 5-128
All the other Futabas.

(2) Mount a steering servo to the mechanical deck with a

double-side adhesive tape.

(3) Fixthe steering servo with two linkage bands

(middle one = 250mm long).

(4) Mounta tie-rod.

=

Set a servo so that it may be positioned at 90°for the servo saver.

T BEC: X 7 A5 {E1% A recceiver of BEC system
| |31 2EmERORmL P

&2
A3 BECY 27 AN LT $.BECY R T A LI, N

< ~ 2
7.2V IR LD 2R B 6V 2D L | R R A
[ehiT7e 2 R SERICL X2 —F —PRES L7 O s
NI D 7§ — B EALE NI FRTT,
GERIE AL BIENE TR 74 4 — F CiT e > TV g L7ds,
st TaR A —A—%F ) BECHRTLMIGZ B iRH% ]
o Frh AE OB - b bt TRGEAT

(1)BECY AF LDREHEAFERT 258

(1)  When a receiver of BEC system is used:

BEC: (battery eliminator circuit)
o EH Conventional type receiver

d

BERETHL 1L —F —

(2R DBIEM A ER T 55 ol | R i
OL X2l —7—%#NEL TAVWZERORZ. 7' 0iks— & ‘ Regulator for voltage transforming
A—ENHEDL X 2L —F —FLTHEHLTTS W The shape may differ according to markers.
L ¥z —% — 2 EEisd o & =T J|\ ESTRE S
L — K b BBAHE ) ETOT, TEET SV, e “\) y Common connector
: =
x =

(2)  When a conventional type receiver is used: "
* For a receiver having no voltage regulator, please never

fail to use a regulator sold by the maker of receivers and
transmitter. If wiring is conducted without any

regulator, the radio receiver and servo may be damaged.

Please be careful for this point.

| 32 ¥ 54— AmoEA

(MFEF A Ss—AEETI NI LEELET. M2.6X5TS 5 % (4 %) ‘
(2) % 75w FDOWMRICELETE T A = AREDL LD M2.6x57TS Truss (4 pes.)
FIZp2. 6NN EXNVETHITET.

BYFF A= ANTEE A ATy XTI ET, 7
FZa1/8— AR

/‘z/",'f- R,

L. !
=,

"

S
1 >

e \:/

%\;

A1) hEZEH
Paint for polycarbonate

8. COMMON USE OF POWER

system. So, please carefully read the instruction manual of receiver
The BEC (battery eliminator circuit) system is adopted in this and transmitter together with this assembling instruction manual.
TOMCA'T. This BEC system means that the power of radio receiver
can be taken from the power source (7.2V) for drive, a regulator is 9. SETTING OF DUMMY DRIVER
built in the receiver so that the weight may be lightened somewhat (1) Paintthe dummy driver fromitsrear side.
and common connector is inserted into the receiver, (2) Drill a hole of 2.6mm dia. at the frame of the dummy
Conventionally, a diode for voltage regulation has been used. driver, matching to the mounting hole of mechanical

However, recently the makers of receiver and transmitters begins to deck.

sell receivers and transmitters that can correspond to this BEC (3) Mount the dummy driver to the mechanical deck.

—19-




BEER G

(ZEH2WAET — 7T, A47 v X077 M 60T %
1)
FEHR N FCBIEL T,

= }f ==

gﬂ;%/lta l’

Radio receiver

| |2 77 roms

WRZEWDT > T HWEAAT v XDT > T T RN T —I2iE
L. Terdf7icBLET,
T > F o4 TR T T FhAT—I2Z AL, T 7+
DEWmHEUTATEZET,

| [30. 24 v FoE4

WMAHTwxiZ, 24 v FE2IIHTZ T,
WFH 23, 24 v FI2fOTO2WEEH LTS W,

5. MOUNTING OF RADIO RECEIVER
(1) Mount the radio receiver from the rear side of the
mechanical deck with a double-side adhesive tape.

(2) Fixitwith linkage bands.

6. MOUNTING OF ANTENNA

(1) Pass an antenna wire of the receiver through the 7.

antenna holder of the mechanical deck and insert them
through the antenna pipe.
_20—

e

M — 7 = ,;41/“"/?‘:“1)
Double-side adhesive tape &

L P
o A
sEm. > | =
Radioreceiver > _/’<\\\'\“§J
7 ~
L el

Serews attached to the radio receiver.

(2) Then, set the antenna pipe at the antenna holder. Knot

the top end of the antenna wire.

MOUNTING OF SWITCH
(1) Mount a switch on the mechanical deck. Use the

mounting serews supplied together with the switch.

| ]33 AF—=vr roBRyHY

(DA HFL— kol L ) M3XSPHTRF—= > b 21 ?
DT E T,

RTF—"Ih

NS sN—A B

33. MOUNTING A BODY MOUNT
(1)  Mount the body mount from the rear side of the
mechanical plate by M3 x 8 PH.

RFE—= b

| 134 540y tomx

M&4aybicoy bz FedPiddbtzd,
*2A(E) 24 N

34, ASSEMBLING TIE ROD \\
(1) Screw arod end to the tie rod.
#  Make two rods.

(2 —RF— B T £ $.

(2)  Mount it on the servo mount.

B —iRik—2-
Servo horn

EEANTEZT
Insert the edge and fold it upwards.

21—




(NeBDEHEFERAL £ 7,)

(Use parts in No. B sack).

| |35 xnTL—tomyHY

M AATV—bDRHIC TR AP AFETA N =2 AABFET,

@AHTVr—hEAA 2 —IZMIX12TSE M3X10TS s Ma T TE
THY 729 = ’I,s M3x12Ts..... 2 pes.

BE—F—mazxry—wHHLET.

35. MOUNTING MECHANICAL PLATE

(1) Set the front stabilizer at the cut side of mechanical
plate.

(2) Mount the mechanical plate on the main chasis by M3 x

12 Tsand M3 x 10 Ts.
GE) M3X10TS4REBFIEA L TH-o-EFERALET,

(Note: Use four M3 x 10 Ts which are once used for

(3) Connect the connector of motor.

[ |36 o

(e =N —FR N F— % A7V — b RIIEATAL 3
— M3 XI0TSTE D T 9,

temporary fixing).

— LN —FRI T —OBY) 1

36. MOUNTING ROLL BAR HOLDER
(1)  Mount a roll bar holder on the main chasis, putting it

between the mechanical plates, by M3 x 10 Ts.

A

|7 510y romumy
M)F w2 NT—LDghR—ILiZay P FEaALAATT,

37. MOUNTING A TIE ROD
(1) Setarodend to the gb ball of the knuckle arm.

| |38 w4 tEHOBRYFG

e FEREL YR AT —TIFE2 22T IIITLT,
) —Fos— 27— IO T E T,
(2) LA 5 M3X6PHTHEELE T,
38. MOUNTING CEMENT RESISTANCE
(1) Mount a cement resistance on the rear damper stay,
putting it in the register stay.
(2)  Fixitfrom the above by M3 x 6 PH.

Y —F =25 —

Rear damper stay \\{ o MOICEEH
LSRE—RF— | % M3 x 6 PH
Register stay _—_

e Y 4 B
i Hook
o MR
Cement resistance

| |39 7orbRFESAF—sEE

M7arsbRFEFAY—ICAFZER—NL T FE2M3X35S
TEDfHTFEd,
@YFTNR—NN) » 7 T ARABET,
39. ASSEMBLING FRONT STABILIZER
(1) Mount a stabilizer ball end at the front stabilizer by M3 x
3 8S.
(2) Fitdouble ball link in a position.

=

LRy —RF—
Register stay

)

)
2
@' I\‘\ .// Hj\
& = ERE=ETs
\\tj i Tie rod
~
T ZILT — L
Knuckle arm
A MER
- Cement resistance
M3 X 6PH ——'b%\
M3 x 6 PH T’
AN EJ
B
e
i
/

Y —F o is—25F —
Rear damper stay

AZER—ILTF

(Fyrz—)
Y Stabilizer ball end
Lower arm s
L.

/L__- S IAE—I )
:q/ Double ball link




(N QDEE%{ER L £ §,)

w0 n—nr—omysy

(Use parts in No. 9 sack). //://f_t\x
WAL > r— FME DA Er— K@, OEM3X 120 TS r
TH T E T, / & l!
@) A A =l s—ZH A FH—FYaf R, OEM2.6x8
TSTE)HTET.

(3194 kA —FIZ A4 O — N s—EM2.6 X6 TS TR (7 £,
M2.6%8TS 27

=N {
& | M2.6x87Ts

"~ (2 pes.)

PAFH—FTa1+O

Side guard joint (L)
YA FH—FO =
40. MOUNTING ROLL BAR Side guard (L)
(1)  Mount the side guards (R) and (L) from the lower side of \'_ ’
main chasis by M3 x 12 flash head Ts. l \\\\ u
(2) Mount the side guard joints (R) and (L) at the main roll S x\ \i
bar by M2.6 x 8 Ts. \lk e
(3) Mount the main roll bar at the side guard by M2.6 x 6 Ts. /é | A
| M2.6X8TS 274 a =
M2.6x8Ts

@a—nss—A Bro—nss—2adf A TRYHTET, M2.6X8TS —__ o
M26x8Ts. "

(4)  Mount the roll bars (A and B) by roll bar joints. e
.

op——

CN

S A—Jlb/N—231 |
o v Roll bar joint \

[ T e
e

e
%,

M2.6 X 8TS
M2.6x8Ts

-

—,
— Ny
o—si—A © L

Rollbar (A)

M2.6X8TS ;
M2.6x8Ts. @ ||

BIE =N s—R A F—BU AL e — LR T E T,

7‘_" \&\
\“:P@ @\ﬁ\i\\ \sf}:}
ﬁ\/ y Yo,

3% 15PH

M3 X 15PH —
M3 x 15 PH

(5)  Mount the roll bar holder at the main chasis,

M3 X 8TS
M3x8Ts

FAREH—F
CaAb®

Side guard

joint (R)

A A e O—jlsi—
Main roll bar
L H—F®

Side guard (R)
(7

M3 X 12MTS-44
M3 x 12 Flash head Ts (4pcs.)

A TR —
Wing holder

bl

M2,6 X 8TS

. M2.6x8Ts.

\ 5
A

O—JjLsx—A @
Roll bar (R)

M2.6 X 8TS5-27<

M2.6 x 8 Ts (2 pes.)

A

|4 savomx

(M2 A XIZk I NnEANE Y.,
(2)WE A A T 0 £ 4,

F 7 A vOLTF I LET,

41. ASSEMBLING TIRES
(1)  Apply a tire to the wheel.
(2) Mountitwith an instant adhesive agent.
¥  Keep the marking of tire outside.

ZAZFFTY A —% 4

Rear tire

Front wheel

5 N\
/é/ \%\

RS A
Instant adhesive agent

J8 % Giveacoatofagentto i

(=17 % the whole periphery.
age

ZOXbEAY

Front tire \

%= Fronttire 5
Marking\ .
70O bR
Pl ks 917

,/% B
e 7E A \/QH:E’;TEM(: Give a coatof agent to

Instant adhesive

- TH

(No 10DEEEAEM L & T,)
(Use parts in No. 10 sack).

AL

i i [ RATI
Pishin 70Oz bAoA

Front wheel
-

5

)

Yr—F A
Rear tire

Y —iRA I

/ Rear wheel

it #irs the whole periphery.

. 42. %4 vDOEYfF13

(MY F—HDFF AT 7 FDEIEADOMAFA RSy b
EMFWHEDIZITLE T,

@2))r—F A v ANT, Hoicfipfh i3,

(370> FEDF v 2N T —4LIZRAE A L7zM4F 4 0ty
FEgdAT AT EFRDIETLET.

W7arrZ4¥2 ANT, BRIz T A2 FE TREOH I T,

= i
Front tire

B4 XTI
¢4 bushing

M4+ OF b \,q,‘/’?"i’
M4 Nylon nut o

& eHECESH
Tire must lightly move.
42, MOUNTING TIRES
(1) Remove the M4 nylon nut and g4 FW which are
temporarily mounted at the drive shaft of the rear
section.
(2) Place the rear tire in a position and sufficiently tighten
it.
(3) Remove the M4 nylon nut and 44 bushing, which are
temporarily fixed at the knuckle arm of the front section.
(4)  Set the front tire and tighten it to such a degree that it

can lightly move.

#4 % 10FW ,

Yr—g ¥
Rear tire

®

T MAFTarF b
M4 nylon nut

Q) x—FA T2 TRAT e ¥YCT-B7E 2287 —
Y74 PRUZR-12E > Rs34 7 F {f *HiH A Ly b
T A RE T,

© Block pattern tire CT-48 (Option) and pin-spike tire ZR-

12 (Option) can be replaced as set for the rear tire.

—25—




CdsSw 5 Y —DE Y 13 1}

(D= Friy 7)) =263 LARET,

@ E— ¥4 TIRfHTE T,

MLE—F 7 A
Mk L ok 2RSS BT,

Repeat-tie /\ .

*

43. MOUNTING a Ni-Cd battery

This linkage band can be repeatedly used. /
\{
3

()
(2)

I"\\
i
e
e

Insert the Ni-cd battery from the side.

Mount it with the repeat tie.

A ET R A GBS F Niced sy 7 1) —D 2 %2 % — &0

|

MRT =74 > ZOREESEY D &0 £,
@ihE=¥% & 3%, TR Tk T,

B2 Mo, K AHERTEELET.
wiz,

44,

—_
W

HEFLETLTEWTTE W,

¥ Pull out the connector of the Ni-cd battery when your car

ASSEMBLING BODY & WINGS

(1)
(2)

3)

is not in use. And keep it removed from the car body.

RT—74 > DL

M bHigE~—7 ZlE DT ET.

Cut off unnecessary parts of the body and wings.

Wash the body with neutral detergent to wash off oily

matters.

Give a coat of polycarbonate paint from the rear side.

Next, adhere transcribing marks on the surface.

=g

@ FRTF—ZHEFCE)F T RS v 7TECTHERELE T,
(5)7 4 » 7 E&M3X6TSE g3FWTE ) £,

(4)  Mount the body on the main chasis and fix it by snap
pins.

(65)  Mount the wings to body by M3 x 6 Ts and g3 FW.

TR

_/ $3IFW




Rl 2

VOLUME FOR ADJUSTMENT

BT

D * & > 23— A DT EE

AH(L, Tws =T —Lix»7 OREEZEZILHIZILY
X N —HOFESIT R E T, SHICEND A DT
) oy 7HEHERE NS E, a—F ) RO FD T o8 B
AR E §, . BRSO ~ UMD ST 4 T X ¢
PoN—FFEHEIC LT, EARE X LR TV NBHE TR
)X — &5 AT 7HF v 3—lcLET, KA, &
BT ¥ —R[RTZ) v 75T AHBETE7e 25 &
T 4 7Fx =1L T &,

[% v oA E, ﬂiﬁ‘[ﬁb"fﬂzﬁﬁ‘%_'}ﬂf:ﬂ?ﬂ:]
e LTy { v ORETT,

@F —fowkE
HoOEEEZE LI 2RI, U ~2"IDF —f 2L T

F34a,

[ =&, HiEzRESLRICRED Y A ‘f’kﬁ]
LR E DRETY,

@R ET A F— D
ZFER—NT > FORMIE2Z 2 2HICLY) . Eiko
DI ERRET AEREFHRET, AT ETAF—WEE
BEPIATAHAEEFEOT - LN F50. 74
YO v T LA L, TR A TRET,
R, 7o b - ) —RICRETY,

iz 3
Harden
‘%
[ hon{LDd

Soften

ADJUSTMENT OF SUSPENSION

(1)  Adjustment of camber angle
It is possible to adjust the camber angle by changing the
length of upper arm shaft in this TOMCAT. Then, the
gripping property of tires can be changed to cause the
tenaciousness of tires during cornering to be adjusted.
Usually, the standard is negative camber of 0° to 1° at
both the front and the rear tires. On a slippery road on
which a car is apt to spin, the camber angle of the rear
tires should be set to negative 5°. Contrarily, on a road
where a car touches hard, the camber of the front tires

should be set to negative 5°,
{"Camber angle” means the angle of tire to the road surface}

when observed from the underside with a car placed on it.

F N —7 FHT 4 THF v —
Negative camber

R T o TF v N—

Camber angle Positive camber

® k —]
=

\ \YN

F—F 7 b
Toe-out

@ b —1

Toe angle

T

s

AZEFA N —DrizE |HikDw -0 F4XDT) w7
P AR BN TN BT
% o Vog e FTIT
b G NEw T
HEl[‘dl.H?SS of Rolling of car Gripping of tires
stahilizer body
Hard Small Slippéry 1
Normal Normal Normal N
Soft Large Hard te slip

(2) Adjustment of toe angle
The toe-in should be set to 1° to 2° to increase the

straight-going ability.

[“Toe angle” means the angle formed between the tire and ]

the centerline of the body when observed from above the car body.

(3) Adjustment of stabilizer
The roll of the body can be adjusted by changing the
mounting position of the stabilizer end. If the stabilizer
is set to be hard, the rolling of car body is reduced but the
gripping ability of tires is also reduced. Therefore, the
car may become apt to slip.

This is the same tendency at both the front and the rear part.

—28—

BEREER

A AN o DRI ETERRERECELG T HE
EALHFTH BIXE, <R b AAKE & B2 < WFREE R
TEH 6, filllb£i77 2 b 2ITAVHTIEH Sy T 4

*»ZERDHB LT FR 0,

()27 > 7 oragax
G =2 7N P Ay — DM2XITSEW A, Aby
SA—DNEEFELLFITLD . AT 7O E TN
Fkxzd,
HE LT, #4v2mEL ) 10em{iiF EIFT, B& L
BRIZ v — RV X LA WIFICELE T Fa b,

(2)F A o M S HFERE
FANDEEEREZZFICL), Fr—DXXHAEDOH
BT LIk E T, AANVEREILLEEOMTL, B X
THEERPE-THRET., X, FoaifEXrv7DE
WITTL SR EF#EZIAPRBRGWIEAEH) 4.
Xy MTIIERERY AR S 4 TOREE DA - T FF
DE BISED ¥ ov—FA 4 Ny pCT-45¥250FEHI L TH
B SRTEEERT-TADERWTL & 9
He: LT LEEDRATY) » iz v, Bikdona ko
AGWREORS eI LT I3 0,

[ b {TBEZIADS

Foak il B Rhbhu
Hard Soft

W F o —OFRIEIL, BmoAkiE, HEEESEOSEMSIZLY
HichbTREIT 5.,
EioAbErBOMELELFR, LN T TG,
HOT7TAPRL D L NAPOKEEZRDTTTE N,
X, BiD T —DRELLGEEEZIBHIL T, AT
TN O EEZLZE LTS,
FitoERE2SEHFICL T, #HEEZIT-TF3 W,

ECThD

FAXDT) TR LD,

FoR—RFTY ¥

FAXFETRORTH LD

P 7 ETEERELST VL, -

-l B,
Xo w7 THENE S Z DA st —F AN 7 v THORGERTIEE LT wb.
B TKRS, > = BEDTNM IR LD,
A== AT TN BHT ZR b Hiras— Ty ¥ RF TGN

. Ver7EHETIEERWICHRNES,

WA= I o IR eh,

R A

D)X= AT )R B,

ADJUSTMENT OF OIL DAMPER

The adjustment of oil dampers is one of the important things to

influence the running capacity of a car. And it is somewhat difficult

to find the best condition. Therefore, try to run many times and find

out the best-match condition to you.

(1)  Adjustment of spring
Loosen M2x8TS of the damper spring stopper, and the
hardness of spring can be adjusted by changing the position of
the stopper. The spring should be so adjusted that the chasis
may not be brought into contact with the ground surface
when it is dropped from a point 10cm high above the ground.

(2)  Adjustment of viscosity (hardness) of 0il
The effect of the damper can be adjusted by changing the
viscosity of 0il. Even though oil of the same viscosity is used,
the effect in hot season may be different from that in cold
season. And it may be better that the effect of damper is
changed according to the road conditions (i.e., flat or uneven
road surface). The standard intermediate type cil damper is
furnished in this kit of TOMCAT. It is possible for you to
adjust the effect of vil damper to your requirements by using
another damper oil set “CT-45” ¥250.- (one of the optional
extras). The vigcosity (hardness) of 0il should be such that the
car body may not be jumped up after the above spring

adjustment isover.

% As the adjustment of damper may differ according to the
condition of road, the ambient temperature, etc., match the
damper to the course condition where your car runs. This is
one of the key points for running at a higher speed. Therefore,
please find out the best condition for the damper setting
through repeated test running. Besides, the sleering
property can be changed by differing the effect of the front
damper from that of the rear one. Please adjust the damperin

reference with the table below;

In case of softness In case of hardness
less viscosity ::] j more viscosity

Tire gripping ability is Damper |Tireisapt toslip.

improved. spring
Stability of car is Carisapttoturndownona
| worsened on running over | Damper |good gripping road. The
gaps. oil starting property is
improved.

Over steering occurs. The Understeering occurs. But

Front

damper the car can jump

car becomes apt to turn

down on a jumping stand. beautifully.

The gripping property of Rear |Thereartiresareaptto
the rear tiresisimproved. | damper |slip.

—29—




= ey |

74

FRONT SECTION

70 M

Bex—221) 2 |

.
=18

- B i

VOLUME FOR DISASSEMBLING AND FIX-UP

!
D

L

/’;‘f o — R
/ Disassembling view
of damper

. AL v —8
MAIN CHASIS SECTION

axko—>—9fE

Disassembling view

of controller

W=V ES dhf A# | @A) P v FAR
Part No. Name of parts Q'ty | Price(Yen) Description
Zavb7—4 (R) (L) @54 —Jb- £ 2 4F
T™-1
Front arm 2 300 120 With (R) and (L), $5 ball and screws
™2 |ZR¥F7—Lvovf (R) (L) £ &1
Front arm mount Z 400 120 With (R) and (L), screws
™3 |FTYINT—A (R) (L) 5t — -t 24
Knuckle arm 2 500 120 With (R) and (L), 5 ball and screws
. FvrE e 2T
e King pin 2 400 70 With screws
5 zavkikAd—n PA=D L ) At b
e Frontwheel - L 230 with frontt wheel collar
TM23 | 2B FETE 2 600 240
Front tire
cr-11 |TAEVRIEY b 5 200 70
Arm pin set (Long)
greyg— | Ml Rk 10 100 60
Split pin set
HyR—ZT ) s
T
CT-69 bRy b 2 200 70
Damper spring, stopper support set
ThM-a1 | PAx B F I 4 70
$4 x $8 bushing 2
& ri—twy b ME—, sF A byt
£ Rear damper set 2 1500 170 With a set of parts and spring stopper
Fur—F—hLEy B Em:
- 2 400 70
Tt Upper arm set “B" Black color
i i—B 2@\
™R3 (e per "B 1 ,500 240 | plack color
Is
M3ow FTwF
CT-57
M3 rod end H 200 &0
Hom—2RF ) vy b F2 $0.8x2,$1.0x2, "NFEE v F I
i Damper spring set R2 300 170 $0.8x 2, $1.0 x 2, Uenqual pitch coil
Ao WF rri—Rlwd s
TM-47 60
Packing for oil damper 10 3a

—-30—

ALy ==Y X b
N EkE e AE filit (A1) i ty FAR
Part No. Name of parts Q'ty | Price(Yen) Description
™7 | rr—YEyt 1 200 120 MRy FEv Feavybn—5—0w F-240yF
Linkage set (M2x60AI)
With M2 rod end, controller rod, and tie-rod
(M2x60Al)
F 4y k(D) 2y Eyy RS a—MAP-F~BELERF
TM-19
Screw set (D) ! 400 120 Tapping screw, Flush head screws, and pan head
machine screws
: bz vl G Al o AU O—Jbsi—R & —E A
8020 Body mount set > 0 120 With roll bar holder and screws
Rk FNFE—HFFy M
™- &
M-21 Silver contact 2 400 60 With holders, buttons and nuts
TM2a | 7R¥FRZETA Y~ 1 500 120 ARER—NT v F-FEFTNHR—LY DR
Front stabilizer With stabilizer ball end, double ball link and screws
aOv b o—F—Assy BRE—
TM-34
Controller assembly ! Y 179 With a set of parts
AHTL—t ¥ 24
TM-36
Mechanical plate ! L 700 With screws
Tiage |l r = 1 1,200 700
Main chasis
H—FbEA—y | = A
-12 12
AS Servo saver set ! 250 . With a set of parts and screws
apaF—H vk (24 5}
T-
CFY Connector set 1 el 1 With pins
crr | AFuAEY 10 100 60
Snap pin
oty b (A) Ay EVIEREIE
-65
EF Screw set (A) 1 200 L Various kinds of tapping screws
F24 v - (B) FAREEREIE
-66
&t Screw set (B) ! 308 Ly Various kinds of pan head machine screws
CT-67 E s AR N (o] 1 400 120 FybDviry—%iE

Screw set (C)

Various kinds and nuts and washers

—31-—




=y EE & A | WiE(F) e 2y bAE
Part No. Name of parts Q'ty | Price(Yen) Description
wEAOE e
ZR-22 1 600 170
Bunder set Aset
FZA48— AT v 24
wh2z Driver doll L 9 e With screws
n—Jsi—+y B 13 700 2@
s Roll bar set B 1set 1,200 Black color
E STFF vy bRF—y b 2 500 700 74 I
— Bearcat body set ! f With wings
TM-46 <7 ¥yy bEEY—2 1 500 170
Bearcat transcribing mark
TM-48 | <7 F vy IR S i 300 240
Instruction manual of Bearcat

s

BERA 73 V1) Z | OPTIONA
NV ES LS Al | fEH(M) ) %
Part No. Name of parts Q'ty | Price(Yen) = Remarks
CT24 |E—F—7— 1 —147
Motor pulley 14T ! A3 =
CT.a5 |Fwsi—dAntytb 1 250 170 2{#J8 & 20cc
Damper oil set With two kinds, each 20cc
crag |21 Y 2 800 240 Y —F, AM7ZOy2.88—viaf¥
Tire For rear, Square type block pattern tire
cT-47 |FA—rtEyb 3 800 240 E24F Uv—HFH, LEZ2AYARLL
Wheel set With screws for rear, Wheel for above tire
CT-72 H =R TN vty b 2 300 170 rb'l.O,CI)U,B‘ﬁ‘Z#)\
Damper spring set $1.0,40.8, two for each
cT-81 | E—42—7—1 —18T(6.5:1) i 1.000 120 aEIA TR —
Motor pulley 18T (6.5:1) ! High speed type pulley
cT83 |FRE—A AL i 180 170 | EVTFVANRERS AL
Hobby oil Highest class oil containing molybdenum
cT8a |HE—iiwFl— | 5,800 350 | 7.2v,1200mA
Saturn battery
cr87 |E—Z2—k—tuw2 1 1.700 240 P e )
Motor heat sink ! Almite processed
s |[E—F-—F—U—tv} 1 700 120 | 15T-167
Motor pulley set
RI2 |2A¥ 2 800 sig | MH—M, PR rELY
Tire Forrear, Pinspike tire
wA = V¥—Hf, L&z vRAKAL
ZR-11 '
Wheel ¥ e 240 Forrear, Wheel for above tire
7R kR AERIZER
TM-5 |Brg 4008 ZZX
4 2 1250 L To be used at the front wheel section
™e (Z8¥bFr—tyt 2 1600 170 FAaybFTNa ORI =ty b
Front damper set A Damper set for front double shock absorbing
ct9i |Z79¥bn—FRTU vy 2 200 170 POIPRFE v FASNRAT) &
Front hard spring unequal pitch coil spring
Mg | £3¥ e ! 500 20 | RO TA—517
Bamper Same type yellow type
T™M35 | B—si—t v b 12 1,200 00 | BE@tzR—S1F
Roll bar set 1set ! Same type yellow type
TM-37 | TOMCATHF —t v | j 2 000 200 | PA v
TOMCAT body set ! With wings
TM-39 TOMCATE: 5 v — 2 1 500 170
TOMCAT transcribing mark
™31 | VT REES A H— 12t 500 170 DyARA2EZAH——R
Rear stabilizer 1set 1 set of rear stabilizer
cT8s | 96T v 2 1,000 70 | YXTIRLEIER
$6 bearing ’ For cover of the motor end bell section
™7 |ETE R Fr T 1 200 o | EoF—F rPldids—g
Motor dust cap For cover of the motor end bell section

—33—




L e

REAR SECTION

. PSvziwi g if
TRANSMISSION SECTION

77 3R
Disassembling view
ofdifferential gear

s t— Y X b

N—u&HE e AH & (M) S v FRAA
Part No. Name of parts Q'ty | Price(Yen) Description
T Vo — — -
™-14 | T2 =F—4L7L—} (S-S
Upper arm plate 1 300 0 With screws
yp—F— bt H— e R
T™-15 ) 7 —7 v b 3 500 120 (R)(L)rpﬂ o At
Rear arm set with (R) and (L), ¢»5 ball and screws
Wy—Fo 207092 ¥ 244
T™M-16
Rear axle block 2 350 120 With screws
Vp—Hzis—dzy | Hm—R R by si—E AT
TV-18 Re:’rdam ; Y i %50 so | R E R s 1+
per set With a set of parts, spring, stopper and screws
) — & = AT A L RR—RTA KRS
T™M-30
Rear damper stay 1 600 170 With register stay and screws
Ui A b Wy —kd —h T —1ff
TM-32
Rear wheel 2 600 240 With rear wheel collar
Ny—424%
TM-33
Rear tire 2 800 240
F—AE ()t bk
cr-12 | 7/
Arm pin set (Short) 5 200 70
FI24Z>x7F
CT-14
Drive shaft 2 600 70
iy | fATZPuEn— 2 250 70
Drive washer
CT1 | 7B hE¥Z—Tnvs Yy —F
Front center block ? 490 70 For rear
cT-73 f" # s 2 300 70 | 0.3300.10
ement resistance
FZA4 748N $6 x p15 A 2L
CT-62
Drive bushing 2 50 76 $6 x 15 bushing

—34_

PSRRI wrgrEi—Y) X }P

Disassembling view of transmission

N—vES & AR @H(H) - v f'l*]g
Part No. Name of parts Q'ty | Price(Yen) Description
™MD | e drveratt. 1| 00 o | Wit
T™-10 :glztme!i'ﬁ I 350 120 \nli'i?h{jcrews
T b b 1| s00 120
™ [ 1| s 120
T-13 E;oﬁr ;Jljlfe; slit_ R z 500 120 :21, 11-’;’?5vil:ilﬂscrews
26 Tsra.;:nigss;/on#;sﬁ‘\g ] g 240 ES; zt;,iﬁﬁcrews
el l\{fl;:r ;:Lur?t :I:t: o= L A 18 ii;t'\h{:sjcrews
T™-28 :,I;:: ;ttp l‘;tZ gLk 1 200 120
Th-29 ;’:di b::i;v:rb A 1 400 240
cT-18 grz:y;;j =2 2 400 70
cT-25 ggl :;]e'; o 1 400 120
2B | et ro| s 20 | i crews
cr-23 ;&iﬁ@ié rbset ! 800 120
cT-63 $: :E:ri'; ; 4 2 800 70 Br?. 62422
cT-64 ig ;:”'; ; 7 2 1,000 70 | Brg. 68927

35—







